K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

1.6dB Bandwidth

Test Mode Test Ant EBW[MHZz] Limit Verdict
11B 2412 Ant1 9.040 0.5 PASS
11B 2437 Ant1 9.160 0.5 PASS
11B 2462 Ant1 9.640 0.5 PASS
11G 2412 Ant1 15.560 0.5 PASS
11G 2437 Ant1 15.160 0.5 PASS
11G 2462 Ant1 14.840 0.5 PASS

11N20SISO 2412 Ant1 16.960 0.5 PASS

11N20SISO 2437 Ant1 15.760 0.5 PASS
11N20SISO 2462 Ant1 16.000 0.5 PASS
11N40SISO 2422 Ant1 36.240 0.5 PASS
11N40SISO 2437 Ant1 35.280 0.5 PASS
11N40SISO 2452 Ant1 35.840 0.5 PASS
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

6dB Bandwidth_11B_2412_Ant1
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

6dB Bandwidth_11B_2462_Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

6dB Bandwidth_11G_2437_Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

6dB Bandwidth_11N20SISO_2412_Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

6dB Bandwidth_11N20SISO_2462_Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

6dB Bandwidth_11N40SISO_2437_Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074 Test Report

2.0ccupied Bandwidth

Test Mode |Test Channel Ant OBWI[MHZz] LimititMHz] Verdict
11B 2412 Ant1 12.280 PASS
11B 2437 Ant1 12.280 PASS
11B 2462 Ant1 12.320 PASS
11G 2412 Ant1 16.760 PASS
11G 2437 Ant1 16.720 PASS
11G 2462 Ant1 16.680 PASS

11N20SISO 2412 Ant1 17.680 PASS
11N20SISO 2437 Ant1 17.680 PASS
11N20SISO 2462 Ant1 17.680 PASS
11N40SISO 2422 Ant1 36.240 PASS
11N40SISO 2437 Ant1 36.000 PASS
11N40SISO 2452 Ant1 36.160 PASS
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Occupied Bandwidth_11B_2412_Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Occupied Bandwidth_11B 2462 Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Occupied Bandwidth_11G_2437 Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Occupied Bandwidth_11N20SISO_2412_Ant1
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Occupied Bandwidth_11N20SISO_2462_Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Occupied Bandwidth_11N40SISO_2437_Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074 Test Report

3.Maximum peak conducted output power

Test Mode MT.e_Sf-. Ant Power[dBm] Limitf[dBm] [ Verdict
11B 2412 Ant1 17.23 30 PASS
11B 2437 Ant1 16.92 30 PASS
11B 2462 Ant1 17.47 30 PASS
11G 2412 Ant1 20.29 30 PASS
11G 2437 Ant1 22.02 30 PASS
11G 2462 Ant1 20.15 30 PASS

11N20SISO 2412 Ant1 20.35 30 PASS

11N20SISO 2437 Ant1 21.96 30 PASS
11N20SISO 2462 Ant1 20.17 30 PASS
11N40SISO 2422 Ant1 18.71 30 PASS
11N40SISO 2437 Ant1 21.98 30 PASS
11N40SISO 2452 Ant1 18.67 30 PASS
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Maximum peak conducted output power_11B_2412_ Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Maximum peak conducted output power_11B_2462_ Ant1
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Maximum peak conducted output power_11G_2437_Ant1
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Maximum peak conducted output power_11N20SISO_2412_Ant1
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Maximum peak conducted output power_11N20SISO_2437_Ant1
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Maximum peak conducted output power_11N20SISO_2462_Ant1
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LVL

3DB

Maximum peak conducted output power_11N40SISO_2422 Ant1

Ref 22.8 dBm

*RBW 1 MHz
* VBW 3 MHz

*Att 20 dB *SWT 100 ms

20 Ot get 127 dB
~10

0

-0 7
TEW P

= ] I all

—=—40
—-50

~-60

=—70

Center 2.422 GHz

Tx Channel
Bandwidth

Date: 3.APR.2018

7.248 MHz/

36.24 MHz Power

16:18:02

Span 72.48 MHz

18.71 dBm

LVL
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Maximum peak conducted output power_11N40SISO_2437_Ant1

Ref 22.8 dBm

*RBW 1 MHz
* VBW 3 MHz
*Att 20 dB *SWT 100 ms

20T OTIIg

€T

dB

~-30
~—40

—=-50

+-60

L-70

Center 2.437 GHz

Tx Channel
Bandwidth

Date: 3.APR.2018

16:

7.056 MHz/

35.28 MHz Power

20:38

Span 70.56 MHz

21.98 dBm

LVL

3DB

Maximum peak conducted output power_11N40SISO_2452 Ant1

Ref 22.8 dBm

*RBW 1 MHz
* VBW 3 MHz
*Att 20 dB *SWT 100 ms

20~ OFfTq
~10

et

0

TEW P

SO

—=—40

—-50

~-60

=—70

Center 2.452 GHz

Tx Channel
Bandwidth

Date: 3.APR.2018

16:

7.168 MHz/

35.84 MHz Power

23:02

Span 71.68 MHz

18.67 dBm

LVL

KSZ2018031601J03_Appendix_DTS_WiFi Page 21 of 53




Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074 Test Report

4.Maximum Peak power spectral density

Test Mode m.T,e,.SfA. Ant PSD[dBm/MHZ] Limit[dBm/MHz] [ Verdict
11B 2412 Ant1 1.18 8.00 PASS
11B 2437 Ant1 0.85 8.00 PASS
11B 2462 Ant1 3.89 8.00 PASS
11G 2412 Ant1 -2.96 8.00 PASS
111G 2437 Ant1 -1.21 8.00 PASS
11G 2462 Ant1 -2.69 8.00 PASS

11N20SISO 2412 Ant1 -2.23 8.00 PASS
11N20SISO 2437 Ant1 -0.53 8.00 PASS
11N20SISO 2462 Ant1 -2.74 8.00 PASS
11N40SISO 2422 Ant1 -8.13 8.00 PASS
11N40SISO 2437 Ant1 -4.46 8.00 PASS
11N40SISO 2452 Ant1 -7.8 8.00 PASS
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Maximum Peak power spectral density 11B_2412 Ant1

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 1.18 dBm

Ref 20 dBm *Att 20 dB SWT 25 ms 2.410517440 GHz

20 Offpet 1219 dB

Lo 2
IEW| Lo N

o ity
iy
Yy

—=-50

+—-60

=—70

-80

Center 2.412 GHz 1.808 MHz/ Span 18.08 MHz

Date: 3.APR.2018 15:31:31

Maximum Peak power spectral density 11B_2437_Ant1

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 0.85 dBm

Ref 20 dBm *Att 20 dB SWT 25 ms 2.437970960 GHz

20 Offpet 1218 dB

=3
]
F

Lo ! %

/}M W,

3DB

~—-50

+—-60

L-70

-80

Center 2.437 GHz 1.832 MHz/ Span 18.32 MHz

Date: 3.APR.2018 15:54:52
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Maximum Peak power spectral density 11B_2462_Ant1

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 3.89 dBm

Ref 20 dBm *Att 20 dB SWT 25 ms 2.465007680 GHz

20 Offpet 1219 dB

=)
E
—d

IEW|

e o

—
:_/
Cr—

)i

~—-30

\

+—-60

=—70

-80

Center 2.462 GHz 1.928 MHz/ Span 19.28 MHz

Date: 3.APR.2018 15:58:23

LVL

Maximum Peak power spectral density 11G_2412_Ant1

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -2.96 dBm

Ref 20 dBm *Att 20 dB SWT 35 ms 2.410132800 GHz

20 Offpet 1219 dB

=)
)

0 2

L | "

=—20

==

L-30 }

+—-60

L-70

-80

Center 2.412 GHz 3.112 MHz/ Span 31.12 MHz

Date: 3.APR.2018 16:00:59

LVL
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Maximum Peak power spectral density 11G_2437_Ant1

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -1.21 dBm

Ref 20 dBm *Att 20 dB SWT 35 ms 2.435756880 GHz

20 Offpet 1218 dB

=)
)

=0

A

LVL

1] !
b i

—=-50

+—-60

=—70

-80

Center 2.437 GHz 3.032 MHz/ Span 30.32 MHz

Date: 3.APR.2018 16:03:37

Maximum Peak power spectral density 11G_2462_Ant1

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -2.69 dBm

Ref 20 dBm *Att 20 dB SWT 35 ms 2.460486320 GHz

20 Offpet 1219 dB

=)
)

=0

Wwww Wm\
B /v” | “‘\.\

+—-60

L-70

-80

Center 2.462 GHz 2.968 MHz/ Span 29.68 MHz

Date: 3.APR.2018 16:05:56
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Maximum Peak power spectral density 11N20SISO_2412_Ant1

@ *RBW 30 kHz
*VBW 100 kHz

Ref 20 dBm *Att 20 dB SWT 40 ms

Marker 1 [T1 ]
—2.23 dBm
2.412610560 GHz

20 Offpet 1219 dB

=)
)

Lo 1

r—10 —F u

=—20

~—-30

+—-60

=—70

-80

LVL

Center 2.412 GHz 3.392 MHz/

Date: 3.APR.2018 16:10:42

Span 33.92 MHz

Maximum Peak power spectral density 11N20SISO_2437_Ant1

@ *RBW 30 kHz
*VBW 100 kHz

Ref 20 dBm *Att 20 dB SWT 40 ms

Marker 1 [T1 ]
-0.53 dBm
2.437630400 GHz

20 Offpet 1218 dB

=)
)

=0

Tl e s

L-20 ,(

+-30 "

W‘Wr

~—-50

i

+—-60

L-70

-80

Center 2.437 GHz 3.152 MHz/

Date: 3.APR.2018 16:13:12

Span 31.52 MHz

LVL
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Maximum Peak power spectral density 11N20SISO_2462_Ant1

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -2.74 dBm

Ref 20 dBm *Att 20 dB SWT 40 ms 2.462992000 GHz

20 Offpet 1219 dB

=)
)

LVL

=

]
e b,

+—-60

=—70

-80

Center 2.462 GHz 3.2 MHz/ Span 32 MHz

Date: 3.APR.2018 16:15:33

Maximum Peak power spectral density 11N40SISO_2422 Ant1

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -8.13 dBm

Ref 20 dBm *Att 20 dB SWT 85 ms 2.428305760 GHz

20 Offpet 1218 dB

Lio [ 2 ]
TEW IS
B LVL
1
|10 ! \
—-—20

| ! |
T !

Wb LYW

+—-60

L-70

-80

Center 2.422 GHz 7.248 MHz/ Span 72.48 MHz

Date: 3.APR.2018 16:18:15
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Ke Mei Ou Lab Corp.

Maximum Peak power spectral density 11N40SISO_2437_Ant1

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -4.46 dBm
Ref 20 dBm *Att 20 dB SWT 80 ms 2.440810240 GHz
20 Offpet 1218 dB
1o [ 2 ]
IEW| o
B 1 LVL
L-10
L-20
L-30
3DB
|4 |
F-50 o
L-60
L-70
-80
Center 2.437 GHz 7.056 MHz/ Span 70.56 MHz
Date: 3.APR.2018 16:20:51
Maximum Peak power spectral density 11N40SISO_2452 Ant1
@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -7.80 dBm
Ref 20 dBm *Att 20 dB SWT 80 ms 2.460744960 GHz
20 Offpet 1218 dB
1o [ A |
IEW| o
B LVL
1

B o i
T -

i

+—-60

L-70

-80

Center 2.452 GHz 7.168 MHz/ Span 71.68 MHz

Date: 3.APR.2018 16:23:15
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

5.Band-edge for RF Conducted Emissions

Test Test Ant Carrier Max. Spurious Level Limit Verdict
Mode Channel Power[dBm] [dBm] [dBm]
11B 2412 Ant1 5.930 -47.031 -14.07 | PASS
11B 2462 Ant1 6.610 -48.302 -13.39 | PASS
11G 2412 Ant1 2.400 -47.027 -17.6 PASS
11G 2462 Ant1 0.580 -46.110 -19.42 | PASS
11N20SISO| 2412 Ant1 1.130 -46.479 -18.87 | PASS
11N20SISO| 2462 Ant1 1.270 -46.448 -18.73 | PASS
11N40SISO| 2422 Ant1 -2.980 -42.018 -22.98 | PASS
11N40SISO| 2452 Ant1 -3.050 -44.181 -23.05 | PASS
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Ke Mei Ou Lab Corp.

Band-edge for RF Conducted Emissions_11B_2412_Ant1

<%%> *RBW 100 kHz Marker 4 [T1
*VBW 300 kHz -47.03 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.386500000 GHz
20 Offget 12}19 dB Marker| 1 [T1
5(93 dBm
o ; lseeobon oo B
e M Marker| 2 [T1
-;1
-43]. 54 dBm
TEW IS .WM
~Z0U0UU0U0UPUU GHZ || LvL
u Marker| 3 [T1
A -48[.89 dBm
w0 Il [ 2|-390000p00 GHz
D1 -14.|/07 dBm 4 H
--20

. A/ \l. 3“

~-60

L-70

-80

Center 2.4 GHz 10 MHz/ Span 100 MHz

Date: 3.APR.2018 15:31:44

Band-edge for RF Conducted Emissions_11B_2462_Ant1

<%%> *RBW 100 kHz Marker 4 [T1 |
*VBW 300 kHz -48.30 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.492100000 GHz
20 offfet 129 dB Marker| 1 [T1
6l 61 aBm
10 4 sooboo o n

F Marker| 2 [T1
L)

-50}.19 dBm
TIEW o .M M

u TZ83500pPU0 GHZ | LvL
Marker| 3 [T1

—49|. 94 dBm

A
; 2].500000p00 GH=z
D1 -13.|3 dBm ]‘
--20 \
~-30
\ 3DB
—r j

W@WWU

~-60

—

r
:
i
i

--70

-80

Center 2.4835 GHz 10 MHz/ Span 100 MHz

Date: 3.APR.2018 15:58:36
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

Band-edge for RF Conducted Emissions_11G_2412_Ant1

<%%> *RBW 100 kHz Marker 4 [T1
*VBW 300 kHz 3 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.388400000 GHz
20 Offget 12}19 dB Marker| 1 [T1
2. 40 dBm
10 410800b00 Crr “
B Marker| 2 [T1
= les
TEW L | —37}]. 68 dBm
o TZU0U0U00UPUU GHZ || LvL
Marker| 3 [T1
—48[ 24 dBm
--10 : T 0
} 2].390000p00 GHz
D1 -17./6 dBm
T oo I 1\
30 K \
3DB
40 It
. M
Tem s o UL A ERL I T
——60
--70
-80

Center 2.4 GHz

Date: 3.APR.2018 16:01:12

10 MHz/ Span 100 MHz

Band-edge for RF Conducted Emissions_11G_2462_Ant1

Ref 20 dBm *Att 20 dB

*RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -46.11 dBm
SWT 10 ms 2.486800000 GHz

20 Offpet 1219 dB

Marker| 1 [T1
0 58 dBm

10 462200b00 @ n
Marker| 2 [T1
1 Jol 66 an
IEW| 1 4 o 66 dabm
o TS SSUUPUU GHZ | Lvn
Marker| 3 [T1
-50}.20 dBm
—--10
\ 2].s00000p00 GHz
Lo D1 —19ofl42 dBm
—-30

LM

3DB

il

~-60

--70

-80

Center 2.4835 GHz

Date: 3.APR.2018 16:06:08

10 MHz/ Span 100 MHz
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Band-edge for RF Conducted Emissions_11N20SISO_2412_Ant1
<%%> *RBW 100 kHz Marker 4 [T1
*VBW 300 kHz -46.48 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.388900000 GHz
20 Offget 12}19 dB Marker| 1 [T1
1113 dBm
10 415200b0o0 Crr “
Marker| 2 [T1
! B
TEW ) Y.. -39} 39 dBm
o T ZU0U0UUPUU GHZ || LvL
Marker| 3 [T1
1 —-47]. 96 dBm
--10 —— —
} \ 2. 390000po0 GHZ
—7 D1 -18.|87 dBm / \
--30
3DB
--40 }
2k
hﬁ“ ‘ U AT Y PR VL1 1Y A MW
\al i T AsahAd AR L I 4 R AL
--60
--70
-80
Center 2.4 GHz 10 MHz/ Span 100 MHz
Date: 3.APR.2018 16:10:55
Band-edge for RF Conducted Emissions_11N20SISO_2462_Ant1
<%%> *RBW 100 kHz Marker 4 [T1
*VBW 300 kHz -46.45 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.490700000 GHz
20 Offket 129 dB Marker| 1 [T1
127 dBm
L10 467000b00 ot n
Marker| 2 [T1
1 —49|.06 4B
IEW)| 11 Y 9. 06 Bm
o T Z853500pPUU GHZ||LvL
Marker| 3 [T1
-50}. 53 dBm
--10
[ \ 2. s00000po0 GH=Z
5 D1 —-18L|73 dBm \
--30
3DB
--40 =
4
3
v ki
--60
--70
-80
Center 2.4835 GHz 10 MHz/ Span 100 MHz
Date: 3.APR.2018 16:15:45
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Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

Band-edge for RF Conducted Emissions_11N40SISO_2422 Ant1
<%%> *RBW 100 kHz Marker 4 [T1
*VBW 300 kHz -42.02 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.389500000 GHz
20 Offget 1218 dB Marker| 1 [T1
-2].98 dBm
10 424500000 @1 “
Marker| 2 [T1
2ol es 4
TEW . —42|. 6 dBm
o T ZU0U0UUPUU GHZ || LvL
Ma e 3 [T
w 25 dBm
t—10 - —
’ U 2. 390000po0 GHZ
--20 i |
D1 -22./98 dBm J \
--30
/ \ 3DB
--40 ) \\W
--60
--70
-80
Center 2.4 GHz 10 MHz/ Span 100 MHz
Date: 3.APR.2018 16:18:27
Band-edge for RF Conducted Emissions_11N40SISO_2452 Ant1
<%%> *RBW 100 kHz Marker 4 [T1
*VBW 300 kHz -44.18 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.484600000 GHz
20 Offket 12]8 dB Marker| 1 [T1
-3].05 dBm
L10 457000b00 o7 n
Marker| 2 [T1
—asl 85 an
IEW)| . - Bm
o = T Z853500pPUU GHZ||LvL
Marker| 3 [T1
—-49].80 dBm
U \ 2. s00000po0 GH=Z
--20 1
D1 —-23.|05 dBm \
--30
\ 3DB
--40
--50
--60
--70
-80
Center 2.4835 GHz 10 MHz/ Span 100 MHz
Date: 3.APR.2018 16:23:28
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

6.RF Conducted Spurious Emissions

ot ot S Sl | ot vt Lt | 7 v
11B 2412 | Ant1 30 10000 100 300 5.78 -37.500 14<.-22 PASS
11B 2412 | Ant1 ] 10000 | 26000 100 300 5.78 -31.490 14<._22 PASS
11B 2437 | Ant1 30 10000 100 300 5.23 -36.960 14<.-77 PASS
11B 2437 | Ant1 ]| 10000 | 26000 100 300 5.23 -31.480 14<.-77 PASS
11B 2462 | Ant1 30 10000 100 300 6.23 -36.800 1 3<__77 PASS
11B 2462 | Ant1 | 10000 | 26000 100 300 6.23 -32.070 13<.-77 PASS
11G 2412 | Ant1 30 10000 100 300 2.51 -37.040 17<.;19 PASS
11G 2412 | Ant1 ]| 10000 | 26000 100 300 2.51 -31.190 17<.;19 PASS
11G 2437 | Ant1 30 10000 100 300 4.69 -37.010 1;51 PASS
11G 2437 | Ant1 ]| 10000 | 26000 100 300 4.69 -31.900 15<_231 PASS
11G 2462 | Ant1 30 10000 100 300 1.96 -37.430 18<.E)4 PASS
11G 2462 | Ant1 | 10000 | 26000 100 300 1.96 -30.910 18<.E)4 PASS
11N20SISO| 2412 | Ant1 30 10000 100 300 1.08 -37.790 18<._92 PASS
11N20SISO| 2412 | Ant1 [ 10000 | 26000 100 300 1.08 -31.110 18<.;92 PASS
11N20SISO| 2437 | Ant1 30 10000 100 300 4.89 -37.630 15<_1 1 PASS
11N20SISO| 2437 | Ant1 | 10000 | 26000 100 300 4.89 -31.880 15<_1 1 PASS
11N20SISO| 2462 | Ant1 30 10000 100 300 2.41 -37.370 17<.Z.)9 PASS
11N20SISO| 2462 | Ant1 | 10000 | 26000 100 300 2.41 -31.510 17<__59 PASS
11N40SISO| 2422 | Ant1 30 10000 100 300 -3.22 -37.770 23<.-22 PASS
11N40SISO| 2422 | Ant1 | 10000 | 26000 100 300 -3.22 -31.800 23<.-22 PASS
11N40SISO| 2437 | Ant1 30 10000 100 300 0.86 -37.380 19<__1 4 PASS
11N40SISO| 2437 | Ant1 | 10000 | 26000 100 300 0.86 -32.020 19<;] 4 PASS
11N40SISO| 2452 | Ant1 30 10000 100 300 -2.91 -38.140 22<__91 PASS
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11N40SISO

2452

Ant1

10000

26000

100

300

-2.91

-31.910

<-
22.91

PASS
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K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

RF Conducted Spurious Emissions_11B_2412_ Ant1

—-60

=70

Start 30 MHz

Date: 3.APR.2018

15:32:09

997 MHz/

Stop 10 GHz

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 5.78 dBm
Ref 20 dBm *Att 20 dB SWT 5 ms 2.411040000 GHz
20 Offfket 1219 dB
10 [ A |
1
TEW IS ,
B LVL
+-10 AM
A T
—-20 f
b \
H// \\ 3DB
40 W m
Iﬁﬂ Il /ﬁMﬂ\Mm Vﬂw«“mk“l
W
——60
--70
-80
Center 2.412 GHz 4 MHz/ Span 40 MHz
Date: 3.APR.2018 15:31:56
<§§> *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -37.50 dBm
Ref 30 dBm *Att 30 dB SWT 1 s 3.133162500 GHz
30 Offgket 1219 dB Marker| 1 [T1
3157 dBm
L>0 41159350 o “
TEW I N
B LVL
1
y
0
—-10
D1 —=14.]22 |dBm
—=-20
3DB
—-30
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Ke Mei Ou Lab Corp.

Ref 30 dBm *Att

*RBW 100 kHz
*VBW 300 kHz
30 dB SWT 1.6 s

Marker 1 [T1 ]

—31.49 dBm
24.790000000 GHz

30 Offfpet 1219 dB

0

L-10

D1 -14.[22 dBm

—-20

—-30

—-50

—-60

=70

Start 10 GHz

Date: 3.APR.2018 15:32:20

1.6 GHz/

Stop 26 GHz

LVL

3DB

RF Conducted Spurious Emissions_11B_2437_Ant1

®

Ref 20 dBm *Att

*RBW 100 kHz
*VBW 300 kHz
20 dB SWT 5 ms

Marker 1 [T1 ]
5.23 dBm
2.435960000 GHz

20 Offpet 1218 dB

~10

0

Ll

10 A

i

-\
D1 -14.[77 dBm *}

J

AV
\

)

| .0 | //

P

Nt iy

—-60

WM»W Lk

L-70

-80

Center 2.437 GHz

Date: 3.APR.2018 15:55:04

4 MHz/

Span 40 MHz

LVL

3DB

KSZ2018031601J03_Appendix_DTS_WiFi

Page 37 of 53




K M O Fcc Part 15.247_KDB558074_Test Report

Ke Mei Ou Lab Corp.

@ *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -36.96 dBm
Ref 30 dBm *Att 30 dB SWT 1 s 6.338517500 GHz
30 Offket 128 dB Marker| 1 [T1
31 50 dBm
20 2 27755b0oQ o1 l:.
IEW)| 10
B LVL
4
-0
--10
D1 -14.]77 |dBm
--20
3DB

—-60

=70

Start 30 MHz 997 MHz/ Stop 10 GHz

Date: 3.APR.2018 15:55:17

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 1.48 dBm

-3

Ref 30 dBm *Att 30 dB SWT 1.6 s 21.268000000 GHz

30 Offfpet 1218 dB

20 l:l
IEW

rLo LVL

~0

10

D1 —-14.|77 dBmr

—-20

3DB
—-30

—-50

—-60

=70

Start 10 GHz 1.6 GHz/ Stop 26 GHz

Date: 3.APR.2018 15:55:28

RF Conducted Spurious Emissions_11B_2462_ Ant1
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20 dBm

*Att

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 6.23 dBm
20 dB SWT 5 ms 2.461520000 GHz

Off

et

12

9

dB

L-10

—

LVL

D1

L-20

~-30

——40

—-60

L-70

-80

-13.

77

dBm [ \J

3DB

WVIW

Date: 3.APR.2018

Center 2.462 GHz

15:58:48

4 MHz/ Span 40 MHz

Ref

30 dBm

*Att

*RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —-36.80 dBm
30 dB SWT 1 s 8.015970000 GHz

30

Off

et

12

9

dB

Marker| 1 [T1
6121 dBm
1601 NaValllats]

~10

0

—-10

D1

—-20

-13.

77

A B

—-30

—-60

=70

Start 30 MHz

Date: 3.APR.2018

15:59:01

997 MHz/ Stop 10 GHz

LVL

3DB

KSZ2018031601J03_Appendix_DTS_WiFi

Page 39 of 53




=N =

9]

Ke Mei Ou Lab Corp.

FCC Part 15.247_KDB558074_Test Report

*RBW 100 kHz

Marker 1

[T1 ]

*VBW 300 kHz —-32.07 dBm
Ref 30 dBm *Att 30 dB SWT 1.6 s 20.206000000 GHz
30 Offfpet 1219 dB
~20
IEW
~10
0
—-10
D1 -13.[77 dBm
—-20

—-60
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